MILL'S QUALITY
CERTIFICATES

SeéAH SeAH Steel Corp.

PAGE 8/ 14

AN

CERTIFICATE NO.: E200812-0057-002874(5003628)
4 % A

COMMODITY E.R.¥W STEEL PIPE

FEEE.

SPECTFICATION : API SL B(PSL1)/ASTM AS3B

(F)Ml of Ml T

HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA

POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

T EdA

DATE OF ISSUE 2008.12.12

PEEEE?

L/C No. (P/O No.} : 47L1-C80768-TCTT(1103066336)
¥ & 7 :

CUSTCMER PLESA

7 & A

SHIPPER DUFERCO SA

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

DOCUMENT

- THE USE OF THE MATERTAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/CR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN QFFICIAL

A~ T Paf

HEAT NO. %p% F ¥ A 4 4= gk QUANTITY ] -
NO. | (BATCH NO.) ORDER SIZE E 4 % 4 9 FFWD REMARK
*1 PCS TOTAL LENGTH WEIGHT
29 (Sfff’?fglgfw) BBE 10" X SCH40 X 6.120 M 1 6.120 M 0.370 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
*ER¥: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
30 (SP?I‘J&?%ZZ{?SO) BBE 10 " X 0.500 " X6.120 M 8 48.960 M 3.093 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
31 (Sff’?ff’;folgo) BBE 10" X 0.500 " X 6.120 M 21 128.520 M 10.481
32 | (reiooot )| BBE 10 " £ SCIH40 X 6.120 M 23 140.760 N 8.516
THPACT
HYDROSTATIC [ N [VD|F|S|C|RMIB|D|C|F|F{RF| ZINC COATING COMPO TENSILE TEST TEST
TEST «|JII|L|H}O]JEAJE|R|R|JL|LIEL TEST CHEMICAL SITION(S) {Gage Length : 50mm) (t) HARD-| HEAT | PROTECTIVE
Dlsulajo| ¥ sGNNI |U[lAa|alva NESS | TREAT] COATTHG &
HEAT NO UE|T|C|P]IN|D|F|S[R|NJET | p
5 Sec lé AN|T|K|R[DEJT|T|H|I|G]RT|MewH OR TS5} o [C|Si| ¥n [P SCUNICRHOVCEQII)TENE;IIG[;I% YIEJJGQ[HE-L EIQIGE{S}\PR[EEJ\ETESTMENT LINING
NO. | (BATCH NO.) 3 L§ E € H}‘ g g E EE ZINCOI%T i $ R STRENGTH] STRE:
. - 1 -
psi | U1Ulgof] 3 Ls| 1 c.s[ALR) [ 2 2|z2lz]z2]|3 % oy MK, o
T NIN 0 u N - psi psi |
*2 G N |GAuss| #3 G *4 | #5 | #5 *7 *8 [*0 *10 Jould % *11
7&E 30 HAX | 26 120 | 30 | 30 4040} 40| 15|80
SPEC HIN 60000 | 35000
29| 5056176 1430 (Gc|Gc| G |e& G H[18] 1] 7 [11] 3
(SHTY122110) P 18|R| 76 [9|3|1|1{1|R|TR| |[T] 67130 | 44660 | 39 G
P 18|27 [12]|3]|1|1{1|T®R|1 W| 70130
30| S055428 1950 |G|6| G |6 G H |18|2] 7 [13a4
(SHIY132080) P 17| 1] 78 |14 2 |TR| 1 |TR|TR| 1 T| 74520 | 46930 | 36 G
P |18| 1] 77 [12] 5 |m®R|1|mR|®R|1 W| 75668
31| SQ55431 1950 |G|6G| G |& G H (17| 1] 77 [14] 4
(SHIY132090) P lwz| 1|77 (2| 2|1|1|2|R|TR| |[T| 74530 | 47500 | 37 G
P |16|TR| 77 (15| 5 | 1| 1|1 |R|R| [¥]| 76108
32| €825934 1430 |G|G| G |G G H j16] 2| 77 (13|10
(SHIY272050) P15 3| 77 [13|12|2|1|1]1]2 T| 71820 | 50630 | 36 G
P lis| 1| 77 [af1n|2|2|1{1]1 W| 73832
N [l ~ =12 : %
0O | Refer To The Attached H
T | Secticn Designation E
E R
. - WE__HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE " f OMD
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE anager of Q.M Dept.




